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APPEND IX•, A'

DOME CONCRETE

Requ sents f cr co"ncrete t,,, erals and econcete ,were aeti df'orth 4in SP-5569,.

"Socifainatio for -urnishing and4'Deliveiig of'Structiral Concrete-. Ad

301'-66. "Specificatio~n, for Structural oceefor 3I;dings", i's reifer e
and=4cnsidered to b& 'ant ;1ntegral part ,f the Specification.

Ak&URIAL AtQUI'REMENTS

Cement

;ATKCi5-7 Tp II, friioderaie heat, hydratio n.ý Maniufactrpe wr

reqire 'topoid~ie Aý, certikied ýcopy of mill 't~~e~t fr, ja1I 'c~ent

provided fr ,useon, the piroject. Compliance, of ,the cementato the requirementsd•

set-,forth iniAST!M C-150 was to be- verified ,by•-tesltng conducted by an independet
testing laboratoy (Pittsburgh Testing Laborator.

'Cnrolb emýenit invetorie, -,id'. qualiy assurance was ma iitainied by,-PThý
monitorg .al~l ,shipments• of cement! between: facilities an'd sealedsto!rage

•Si'OS.C Cement was not released for use.býy the contractor-until all required'

'idoumentation' was available- A typicale• c keet documentadon package is.

contained in Atta'cdenit .61(mill test report, chemical, anhd physical' t:estbi-y

PTm, hippingý*rcords).ý-

Aggregates

Aggregates for concrete production were specified •o _meetqrepurements set

forth in ASTM C-33-67, "Standard Specificatibn, for rConcrete Aggregates"' with
the, following exceptions stated by the' specification:ý

1. •Fine aggregate gradation Ais modified ,to 'allow the'use. ýof local natural

sands. This exiepýtionl basedonthe service -ecdid f the aggtregates' aqd'

A-i
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thei f ctv that, both ,iheý U."S. C6-rp ,f ý*i-iee s 'ýand thde Flor'daSateRd

D~at tha:Ve ýmoaifie& h ATM' .speýi'iclition to-allow thie us odf- theseý

'native aggreg a~tesso

2.: -ia ddiiidfi to: 6h6,modifi~dd IKSTM ýj C- idaib 1I"its- the fi1heness

f:dunei .49906. the s g c~ irqired-tbt .bte~220 an6: 2.70

3~ F*e'zljn anda -tha '2test as ýkequived 'brA!S -TK IC"3367 paragrSapii10 6.J.

are. waI ved fo Ir' ,the q-ialific~lo# "of CIOa-rse aýgregateý thatý fail to' meet thIe.

'ouinndb~saA ruiri~~ements', ,AT C-88, fTest' f a'& e s , s% of Agggjegatg~k~iby

ggre-t-` is; qade ted oii,t te~ basis4-: f its sati6faetoiy edArcodhn'

e~poed o, ~mi1r wetbedng dn~tion. i ýhe soundns ~iciteriav 'dann:tV

Befr a's izv d be quaklfed' to meiet

the, requireme~nts of AýOMI C-334, as, Mod ified abv,,b- t testin, labortr

,-a&d' ppro~hid i `writing 'by te o'wnei`.. S~uie~fddil iekt f ~ ao 'bcanked.

with~ut the.,writtowl, appt&4valof' thli'-6wnr.,

0

Attacbipent 2 'Likts- appiciibie ASTM specif'i~catioiis for, theiiifilne -anjd coarsie,,

,akgregate, as re-quired by ASMUC-.!-33', The 'coa~rse agg~gtAa'rvda used ~a
B-oosvll ~ruhd Liean from*ke4o-d Brosil Rc opiy i yFoidt ws

dCrushed' Stones C9'apan'y, 'Th. -approved filne agrka'e was. fro thes Silver, Sand

edp~y C1.erran cement

.F~eand toarie. aggregates e're tested-iqith' eachb '~ax of-cm, i fo-ki og7ibler

ilkallA is' ctiofii' whic-h -ou'ld 6aue' excessiVe ex dsioIh of luottarz' o, 'c6eii~

Thd&'test miethod. xutilzed was' ASh027,"est 3 PoetAl Alk&li'R~activ.itjj

of Cement-AggregAte ,Comibinatioqsj ý(ortar Bar: Method"

A-2
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,Control of -,aggrega.tes was maintained' by ,chec"izgthej raidatlo - f, incoT.ng,

aggregate •shipments :at• thebath plnt'.. Spot. hecks,qh were 4pbas; conduCtd. for.

orga'Cl 'i:4rtib tiWs tin fhe6fine: 'aggregadte and material , -finer' Ithan VNo, 200;

ie've'.6n the 'coarse aggregate. -imaterial thd& failed to meet the,

IpeCificatibns mas ,reecteai and removed f rom the bVtch '-lsnt site'.

~Wa~tbk
...M[iing wi'ter' and 'ice" ,for concrete,,,was ,reqtiired t,•o, be fre.h.. 'cl.....a. dres,. ¢!eni dd.•,O•:•l•ei

'.hlbridii mllfide-Afid nitrt oswr '1linited''tb. '100 ppm each - 'Turbidit3'

1imi'tS.:6f"2000 Jppm were, Spcified'.•.. Re sults-,bf wwater .and ice ,watet.

inal'ydis'isindi"catOthat tuýirbidity le~els> -:duld 4ibt-'bbe expressed liinppm 'by' the-

testing laboIratories. e urrbid-tyres-its were ,xpr ssed, ifi6 eitheri kAlph u'unitg.

-or ,Jac1 °n,:.Can'le Units. -

'ýProduction ucojhcrete, contA~ined entrained- -i inte a-mount.' -of ,.3 tz z6%.. DAREXýý

aj produdt o 6f W R.'GLracde, and, Cmany', P#0 coaormig. to .Sm C6-260,Q-66T'. "A

Etiidih~~ii dmixtu 'for, 'C:Coucrtd&' Vdd 64. ai~r '&itriniing Admikture!6

DAATP~ ~prdtict~f i~Grce an omany, as edAs wateirdcn

*deisifie adm4 tfe h adm it,~ ife o ASTM C-:494-677,

..... K, 'Ch... Admita...... s f6onr. Corete w ".

Admixtures c-ont'auin-n c alcium cboride w~ere% not. used in, concrete, Additionally

fl iWAs not usd4~a ditr ncnrt''b th.e,:containmentbilng
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,ALTTACHMEN 2'

TINE ,:AGGREGATEk-IQUALIFICATI0I4S AS. PER!IC. ATM --'C-3,3 6-6

:Gradationý, Specif ie& Liviits

ASTM: ,Cý7361
'!Test. for Sieve- 'or, !SCreen,
Aial~ys is ;of Fine: axid.
Coarse:, Aggregate.

-Material Finer than.

No. :200 Sieve ASTMC-.87

*L "Test• for'Organ.icl mpur-itles.•
... I..dfor Concrete,

'ASTKXC-,40

"Test f6r- Friable., ;afticles
i#,,Aggregatge'
-ASTN 'C-142

"Test. fbr_ Soundness, of-
'Aggregate by -Use :of Sýodium

Sieve,
;Sifze:

#4.
I8

:#30-
'#50
#10o0

.. by Wefght,

-95 -- 100
85"- 100

465,' ;- 97
30 '- J70'
502,- 35

1.0% by weight '(max.).

Col€oi0-sdAle:

10o%- l.oss•

.,Passing.

.100".

•93: 9.

21.7Wz, 3. 9-;

:than i~standard

,'Not available

Sl.fX !Loss

Commehts

AST iw-u33 rada io•mn6difie• di go
'allow us~e of :local nasturalagrat

-n

m
x

00

(D

c.nCo

0

0).Result.S as• perP- Repor .of-'l:Poposed Sai&d:ýSouice. at' Clermontine--, .....-- .-
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-C0ARSE 'ACGRGEGATE 'QUAiY~lcA~IIONS ASý-PER A!,STM,ýC-33 "6V

-n

4A)

x1* --

Gradatfonw

.'ASmH C.+436'
:",Test for Sieve of Screen
lAna'lysis' of Fine and•Coarse -
Aggregate

"Amint, of Mterval F4ier'
than- o. 200 s,.Sieve"
ASTW.tC-87-

iSpecifed "Limits-

'Sizee -i'by weight
;Size-. PaSsing,.:

3/!49"
1/2"8
3/-8"•

1I00 ,

,0-o 0

ii•sits2

:% Iiy Weifght

100
-9938•.:6

38.4,

Comments.

Allowabee percentage increa _e-
-since-. material- -is- &';crushed-

1.5% by weiht Xnai.)I I.Al to, 1.4V%

I- "Test for Soundnessý:,of;*Aggrvegate'
by Use -of Sodium ýSulfate!' -
ASTW C-88

• 13'.4(+7% MXaterial acceptled on-basi :of
'sdrvIce- reco.

.Teste for' _FrIable..'Part icles :in.
-Aggregate
--WASffC-1J4 2,

-Test 'for 'Lightweight-:Pie"Ces

".'Testfr :Resistance to Abrasion,.

of'-Spal Size Coarse Agge~gAte-
byý PUse' of - the- Los Aigeles-
Machin e•l

'ATH.C-4131-

"Test~ fo "cathardess:;of
CoarsetAggre gat6e'Particles -

ASTM C--235

0.25Z.

0o.5%x:

Not qaviliable

50Z Ltoss-ý '(Max.4)ý .41 .b4%';oss*

CD0)

0
0)
o0

5'. 0%. -Not, a:VAiable

T Results- -as- perý Law Engineering- Testing q-Co_.-reportl onconttiete ni esgs date&-I1I/8

.<Range of re-suits; 'as. !eported by PTL. betwee 1.2 -13 -ard, 4-w747


